Assembly Instruction

% DAVIS DIRECT Instructions d'assemblage

ITEM NO : ST8022-565S
Grid Side Chair

Thank you for purchasing this quality product. Be sure to check all packing materials carefully for
small parts that may come loose inside the carton during shipment.

***Caution: Please read all instructions carefully before starting the assembly process. These parts are
cumbersome and heavy. Therefore, two people are recommended in order to prevent personal injury
and insure the parts are not damaged during the assembly.

Merci d'avoir acheté ce produit de qualité. Eaminez soigneusement les matériaux emballés, les parties
plus petites ont pu se déplacer ou tomber a l'intérieur du carton pendant le transpot.

***Avertissement: veuillez lire toutes les instructions attentivement avant de commencer I'asemblage.
Ces piéces sont encombrantes et lourdes. Il est recommandé d'étre deux personnes pour I'asemblage
afin de prévenir des blessures et/ou risquer d'endommager les piéces.

WARNING: To avoid alighment issue, please don't tighten the screws unless all legs are adjusted at the same level.

HARDWARE LIST

Hex-Nut (5/16"-18 - 4PCS
S
Ecrou Hexagonal ¥5/16"-18 \-’ 4 PIECES
Spring Washer
@5/16" x1/2" x1/16" 4PCS
1 Rondelle de ressort @ 4 PIECES
?5/16"x1/2"x1/16"
Flat Washer
@5/16" x 3/4" x 1/16" 4PCS
Rondelle plate — -
4 PIECES
?5/16"x3/4"x1/16"
Bolt ?1/4" x 20 x 1-1/2" 3PCS
Boulon @1/4" x 20 x 1-1/2" 3 PIECES

Spring Washer 3PCS

@5/16" x1/2" x1/16" ANA NI
2 | ondelle de ressort @)“J)@‘ 3 PIECES
@5/16"x1/2"x1/16"
Flat Washer

?5/16" x 3/4" x 1/16" 3pPCs
Rondelle plate . ASSEMBLY COMPLETED
(35/16"x3/4"x1/16" 3 PIECES
PART LIST QTY’

Bolt (31/4" x 20 x 3-3/8" 4PCS
Boulon @1/4" x 20 x 3-3/8" 4 P|ECES

CHAIR BACK 1PC
Spring Washer A

" " " \ 4PCS DOSSIER DE CHAISE 1 PIECE
5/16" x1/2" x1/16
3 9 I~ 3»))»
)Y,
Rondelle de ressort @\')) ) 4 PIECES

?5/16"x1/2"x1/16"

Flat Washer

" " " 4 PCS
25/1d 6 IIx 3/I4t x 1116 SEAT po
ondelle plate X B '
B35/16"x3/4"x1/16" 4 PIECES SIEGE 1 PIECE

4 Wrench 3" x 1/2" b 1PC
Clé 3"x1/2"

Clé Allen 5/32" 1 PIECE ~ﬁa

1 PIECE
FRONT LEG 2PCS
" 1PC C .
5 Allen Key 5/32 PIEDS AVANT / 2 PIECES

(1 OF 2)




STEP 1 Position Chair Leg (C) to the Seat Frame (B), secure with
ETAPE 1  Hex-Nut (1), Spring Washer (1), Flat Washer (1),by using

Wrench (4).
©
e -
7] >
‘IEA g
' g o | (g= < +O >
= li \/m ‘.

N4

STEP 2 Attach Seat Frame (B) with Front Legs (C) to Chair Back (A) by
ETAPE 2 using Short Bolt (2), and Spring Washer (2), Flat Washer (2) on
————— the back; Long Bolt (3), and Spring Washer(3), Flat Washer (3)
on the corners. Secure it by using Allen Key (5).

(2 OF 2)




	274082 AI (HOH-RF 81) Model (1)
	274082 AI (HOH-RF 81) Model (2)

